Hood Assembly, Grille, and Related Parts

No. Part Number Item. No. Product Name Price Qty
3 6007257P 6007257P - 6007257
4 12338923-1 123389231 - SCREEN, GRILLE
7 12338903P3 12338903P3 - 12338903
8 6007349 6007349 - BRKT ASM, CENTER HOOD S
11 M5501/7F4 M5501/7F4
12 6002673 6002673 - SEAL-HOOD @ AIR INTAKE
13 6001745 6001745 - RETAINER-HOOD INNER SEA
14 6001746 6001746 - RETAINER-HOOD OUTER SEA
15 160057 SCREW,MACHINE #10-32 X 3/4
16 12339397-1 NUT,SLEEVE #10-32.
19 12338884P3 12338884P3 - 12338884
20 12339425 12339425 - NUT SPEED 1/4-20
21 12339397-4 SHIELD,EXPANSION 1/4-20
22 WA12338911 WA12338911 - SEAL-HOOD TO RADIATOR
23 12338885P3 12338885P3 - RETAINER-HOOD SEAL
25 12338923-2 123389232 - 6011078
29 12339397-5 NUT,PLAIN,BLIND RIV 5/16-18
30 12338887-2 123388872 - HOLE PLUG
31 12339434P2 12339434P2 - 12339434
32 5935690 5935690
33 12339998-1 123399981 - PLUSNUT 10-32 CTSK
35 12338892 SPACER,PLATE
36 12338906P3 12338906P3 - 12338906
38 12339432P2 12339432P2 - WASHER-.198/.211 X .727
41 6005171 6005171 - RETAINER - SEAL HOOD RE
42 6005170 6005170 - SEAL - HOOD REAR - RH
43 RFQ Request For Quote